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TOTAL UNIT WEIGHT TEST

PROJECT  CHANGI HANGER OWNER JOB MO 1
LOCATION SINGAPORE BORING MO 1 SAMPLE NO. 1
S0IL DESCRIPTION GRAY SILTY CLAY DEPTH  G70-7.20m.
TEST BY 2K

DATA RING

MO 1 7 3

DIAMETER em 4.80 4.80 4.80

HIGH om 2.01 2.02 2.00

o e c 3§.37 3665 .19

AWERAGE VOLUME  on —

DATA TOTAL UNIT WEIGHT

MO 1 7 3

NO RING 1 1 1

WEIG HT FING * S0IL on — p—

WEIGHT RING em 1178 11.78

WEIGHT S0IL em 57 48 5201

VOLUNE RING o - =

TOTEL UNIT WEIGHT giert it e

AVERAGE

TOTEL UNIT WEIGHT kMim’ 1557




